ltem #589-239

Model #GSS00005B

USE AND CARE GUIDE

STEEL SOLAR SWING

Questions, problems, missing parts? Before returning to the store,
call Customer Service.

1-877-527-0313
HOMEDEPOT.COM




Table of Contents

Table of Contents .......ccuvvemrrmmnsssnmnnrmmmnsssssnnrenne.. 2 Pre-Assembly ..........ccociimmmimmmmmmmmmmemee s nnnnaaes 2
Warranty ... aa———— 2 Planning ASSEMDIY ......cccovvrrerrcccccrererer e 2
What iS COVErEd ... 2 Hardware INCIUded.........ccouvrverrrresrneniresinesssesssesssessssesnens 3
What iS NOt COVEIed .......ccocoveeeeereeremreneeeseesessesressessessens 2 Package CONtents ..o 4
AsSSEMDIY ....ccovieeeeee e —————— 5

Care and Cleaning .........ccceevvvssnsmmmmemeensressssssssssnsnnes 11

Warranty

1 YEAR FRAME AND FABRIC WARRANTY
WHAT IS COVERED

We warrant the frame and fabric to be free of manufacturing defects to the original purchaser for one year.

WHAT IS NOT COVERED

It remains the customer’s responsibility for freight and package charges to and from our service center. This warranty does not cover
commercial use, hardware, acts of nature, fire, freezing, and abusive use. In addition, purchased parts are not covered under this warranty .
We reserve the right to make the substitutions with similar merchandise, if the model in question is no longer in production.

Contact the Customer Service Team at 1-887-527-0313 or visit www.HomeDepot.com.

Pre-Assembly

PLANNING ASSEMBLY
Read all instructions before assembly.

To avoid damaging this product, assemble it on a soft, non-abrasive
surface such as carpet or cardboard.

‘ﬂ NOTE: More than one person may be required to
complete the assembly for this product.




Pre-Assembly (continued)

HARDWARE INCLUDED

@ NOTE: Hardware not shown to actual size.

N >

L S e o

-

Part Description Quantity
AA M8x95 Bolt and nut 6

@

BB M8x60 Bolt 8
cC M6x78 Bolt and nut 8
DD M6x35 Bolt and nut 4
EE M6x35 Bolt 2
FF M6x30 Bolt and nut 4
GG Plastic spacer 8
HH Hex wrench 1
Il Wrench 1

HOMEDEPOT.COM
Please contact 1-877-527-0313 for further assistance.



Pre-Assembly (continued)

PACKAGE CONTENTS

Part Description Quantity Part Description Quantity
A Top bar 1 K Left curved bar 1
B Back leg 2 L Right curved bar 1
C Front leg 2 M Top straight bar 1
D Side bar 2 N Front light tube 1
E Leg connector 1 0 Back light tube 1
F Foot cap 4 P Canopy 1
G Seat 1 Q Screw knob 2
H Back 1
| Arm 2
J Spring hook 2




Assembly

1 Assembling the legs

Insert the foot caps (F) onto the bottom of the front legs (C) and back legs (B).
Stand the front leg (C) and back leg (B) upright.
Insert the top bar (A) into the back leg (B).

Align the three holes on the front leg (C) to the two holes on back leg (B) and the one hole on the top bar (A).
Secure the bars together using M8x95 bolts and nuts (AA).

Repeat the previous steps for the second set of legs (C and B).

Attach the side bar (D) to the back leg (B) and front leg (C) using M6x78 bolts and nuts (CC).
Attach the second side bar (D) to the other set of legs.

Attach the leg connector (E) to the side bar (D) using M6x35 bolts and nuts (DD).

o o o o

o o o o

A |

AA
AA
AA
R o o NS,
B
C
B C

HOMEDEPQT.COM

Please contact 1-877-527-0313 for further assistance.



Assembly (continued)

2 Attaching the seat and back to the arms

O Attach the seat (G) to the two arms (1) by aligning the bottom holes of the arms (I) to the holes on the seat (G). Place an M8 plastic
spacer between the aligned holes and attach the arms (I) to the seat (G) using M8x60 bolts (BB).

O Attach the back (H) to the two arms (I) by aligning the upper holes of the arms (1) to the holes on the back (H). Place a plastic spacer
between the aligned holes and attach the arms (1) to the seat (H) using M8x60 bolts (BB).

O Attach the spring hooks (J) to the top of the two arms (l)

S0
5%
955
%59%
S5
%955
%958
9
SRS 55959,
G555 5555,
R STS Go%:
Gty Ll 55
KOS58 5555 K
LK, RN
e %950
\ o955
Vs
G

SN

&
N
R
QR
X3

O
2
S

%

%
S

3
S

<
RN

X

R

| =

—
B3
L

_zvoxx'}'v
d




Assembly (continued)

3 Connecting the seat to the frame

|

Attach the arms (l) to the top bar (A) using the spring hooks (J).

T TR
BB
S I I I A,
PLTITIAA A  aT b
SRR

SR R R X
S IIIRD

XGRS
BEK SSREIAES
S S RS IRIRRS
S REARETN 5%
R SOTRS 4
Baes s
R R s S SRR N
B e R R S IR
G 'o‘s""o‘g""t‘:'/
0 Sl st s,

A\

5

HOMEDEPQT.COM

Please contact 1-877-527-0313 for further assistance.



Assembly (continued)

4 Assembling the top frame

O Attach the back light tube (0) and front light tube (N) to the left curved bar (L) and right curved bar (K) using M6x30 bolts and nuts (FF).
O Insert the light tube plugs into the plug holes of the top curved bar (K).




Assembly (continued)

5 Placing the canopy

O Attach the top straight bar (M) to the right curved bar (L) and left curved bar (K) using M6x35 bolts (EE).
O  Place the canopy (P) on the assembled top frame.

HOMEDEPOT.COM
Please contact 1-877-527-0313 for further assistance.



Assembly (continued)

6 Attaching the top fra ’ e to the legs

O Attach the assembled top fra e from step 4 to the top bars (A) using the screw knobs (Q).
0 Connect the plug on top bar ( l to the charger in the canopy.

P ——=TT

8

KOCENKK
S

N
NN

P /
/"‘:

| °




Assembly (continued)

7 Tightening all bolts

O Tighten all the bolts.
O Check to ensure that the swing is tightly assembled and stable before use.

Q
—2A
[

T
= (U2

</ VV’ ' N/
/

Care and Cleaning ‘

|

that may accumulate.
Do not clean with abrasive materials, bleach, or solvents.
Store the swing in a dry, sheltered place when not in use.

o o o

For the best results, clean the frame with a damp cloth, and dry thoroughly. This will help prevent mildew by removing dirt particles

Keep the swing out of fire, extreme heat, freezing conditions, and inclement weather such as rain, hail, sleet, snow, or wind.

11

HOMEDEPOQT.COM

Please contact 1-877-527-0313 for further assistance.



Questions, problems, missing parts? Before returning to the store,
call Customer Service.

1-877-527-0313
HOMEDEPOT.COM

Retain this manual for future use.



Articulo Num. 000-000

Modelo Num. GSS00005J

GUIA DE USO Y MANTENIMIENTO

COLUMPIO SOLAR DE ACERO

¢ Preguntas, problemas o piezas faltantes?
Antes de devolverlo a la tienda, llama al Servicio al Cliente.

1-888-628-1888
HOMEDEPOT.COM




Tabla de Contenido

Tabla de Contenido .......ccccmmrrrmssssnmmnremmssssnsnnennnnes 2 Preensamblaje .........cccmmmmmmmmemeecniiinninnnnnnnnnsece s 2
Garantia ..o ——— 2 Planificar el ENSAmMDBI@J .......ccerrereemereersemesresressessessessnsees 2
Qué Cubre la Garantia ... 2 Herrajes INCIUIAOS .........ceveeeremcereeerecereeeseee e 3
Qué No Cubre la Garantia .........ccccuvrreressnsresessssnesenesssnenes 2 Contenido del PAQUETE ......ccecurerereeeerererereeaearereseessssesenens 4
Ensamblaje ........cccccerrrnnninnnnnnnnnnnsnsssnsssansnnnnnes 5
Mantenimiento y Limpieza........cccccceeviiiissmnccmnnnnnnns 11

Garantia

GARANTIA DE 1 ANO PARA EL ARMAZON Y LA TELA
QUE CUBRE LA GARANTIA

Le garantizamos al comprador original que el armazon y la tela no presentaran defectos de fabricacion durante un afo.

QUE NO CUBRE LA GARANTIA

El cliente es responsable de los cargos por flete y empaque desde y hacia nuestro centro de servicio. Esta garantia no cubre el uso comercial,
herrajes, dafios por desastres naturales, incendios, congelamiento ni uso abusivo. Ademas, las piezas compradas aparte no estan cubiertas
bajo esta garantia. Nos reservamos el derecho de sustituir el producto por mercancia similar, si el modelo en cuestion ya no se fabrica.

Comuniquese con el equipo de Servicio al Cliente por el teléfono 1-888-628-1888 o visite www.HomeDepot.com.

Preensamblaje

PLANIFICAR EL ENSAMBLAJE
Lee todas las instrucciones antes de ensamblar.

Para evitar dafar el articulo, ensamblalo sobre una superficie suave,
no abrasiva, como una alfombra o carton.

NOTA: Se puede necesitar mas de una persona
para ensamblar completamente este producto.




Preensamblaje (continuacién)

HERRAJES INCLUIDOS

‘g NOTA: No se muestra el tamafio real de los herrajes.

e

)
\\%
AA

N

é

N

%@
N\ A
BB / cC / S
N
H

Pieza Descripcion Cantidad
AA Perno y tuerca M8x90 6

BB Perno y tuerca M8x60 8

CC Perno y tuerca M6x78 8

DD Perno y tuerca M6x55 4

EE Perno y tuerca M6x38 2

FF Perno y tuerca M6x30 4

GG Espaciador de plastico M8 8

HH Llave hexagonal 1

Il Llave 1

&
%/ EE J\% FF

HOMEDEPOT.COM
Por favor, llama al 1-888-628-1888 para mas ayuda.



Preensamblaje (continuacion)

CONTENIDO DEL PAQUETE

Pieza | Descripcion Cantidad Pieza | Descripcion Cantidad
A Barra superior 1 K Barra izquierda curva 1
B Pata trasera 2 L Barra derecha curva 1
C Pata frontal 2 M Barra superior recta 1
D Barra lateral 2 N Tubo liviano delantero 1
E Conector de [atas 1 0 Tubo liviano trasero 1
F Tapa de la pata 4 P Toldo 1
G Asiento 1 Q Perilla roscada 2
H Respaldo 1
| Brazo 2
J Gancho de resorte 2




Ensamblaje

1 Como ensamblar las patas

Inserta las tapas de las patas (F) en la parte inferior de las patas frontales (C) y las patas traseras (B).
Coloca en posicion vertical la pata frontal (C) y la pata trasera (B).
Inserta la barra superior (A) en la pata trasera (B).

o o o o

Asegura las barras juntas usando pernos y tuercas M8x90 (AA).

Repite el paso anterior para el segundo juego de patas (C y B).

Sujeta la barra lateral (D) a la pata trasera (B) y la pata frontal (C) usando los pernos y tuercas M6x78 (CC).
Sujeta la segunda barra de lateral (D) al otro juego de patas.

Sujeta el conector de la pata (E) a la barra lateral (D) usando pernos y tuercas M6x55 (DD).

o o o o

) i ‘2 {“9’77:\\ /'y

Q
(o]
(]
(o]
Q
(o]
-n

Alinea los tres orificios de la pata delantera (C) con los dos orificios de la pata trasera (B) y el orificio de la barra superior (A).

HOMEDEPQT.COM

Para mas ayuda, por favor, llama al 1-888-628-1888.



Ensamblaje (continuacion)

2 Como instalar el asiento y el respaldo a los brazos

O Sujeta el asiento (G) a los dos brazos (1) alineando los orificios inferiores de los brazos (1) con los orificios del asiento (G). Coloca un
espaciador de plastico M8 entre los orificios alineados y sujeta los brazos (I) al asiento (G) con los pernos y tuercas M8x60 (BB).

O Sujeta el respaldo (H) a los dos brazos (l) alineando los orificios superiores de los brazos (1) con los orificios del respaldo (H). Coloca un
espaciador de plastico M8 entre los orificios alineados y sujeta los brazos (1) al asiento (H) con los pernos y tuercas M8x60 (BB).

O Sujeta los ganchos de resorte (J) a la parte superior de los dos brazos (l).

%9\
%75
5
SR
9
o5
595%
AN
9
TS 009559,
LR )
RASESGEN K
Gty Ll 55
Koo 555 G5
RSG5 K
LK, RN
e %950
509509 5%
VRSSR555%
$%05%9:5%:
50559

[
f5
S
o~
o~

<
‘%&

s
QR
O

X
S
o

PSN

X

—
B3
L

A,

| =

S C ¥
d




Ensamblaje (continuacion)

3 Como conectar el asiento al armazon

O  Sujeta los brazos (I) a la barra superior (A) usando los ganchos de resorte (J).

KECETD
5% 95
EBEE5A B
RISGI, GSIGIREELA
= :v"'o"i"”;s"z%%
S
7

HOMEDEPOT.COM
Por favor, llama al 1-888-628-1888 para mas ayuda.



Ensamblaje (continuacion)

4 Como ensamblar el armazon superior

O Sujeta el tubo de la luz posterior (0) y el tubo de la luz frontal (N) a la barra curva izquierda (L) y a la barra curva derecha (K) con los
pernos y tuercas M6x30 (FF).

O Inserta las clavijas del tubo de la luz en los orificios destinados de enchufe de la barra curva superior (K).




Ensamblaje (continuacion)

5 Como colocar el toldo

O  Sujeta la barra superior recta (M) a la barra curva derecha (L) y a la barra curva izquierda (K) con los pernos y tuercas M6x38 (EE).
O  Coloca el toldo (P) en el armazon superior ensamblado.

HOMEDEPOT.COM
Por favor, llama al 1-888-628-1888 para mas ayuda.



LY &

Ensamblaje (co#tinuacmn)

z0n superior a las patas

|

6 Como sujetar el armg

samblado en el paso 4 a las barras superiores (A) usando las perillas roscadas(Q).

superior

O Sujeta el armazon superior e
O Conecta el enchufe de la barrg

(A) al cargador en el toldo.

|

10



Ensamblaje (continuacion)

7 Apretar todos los pernos

O Ajusta todos los pernos.
O Verifica para asegurarte de que el columpio esté firmemente ensamblado y estable antes de usarlo.

Y

Mantenimiento y Limpieza ‘

O Para mejores resultados, limpia el armazon con un pafio himedo y seca bien. Esto ayudara a prevenir la aparicion de moho al quitar
las particulas de polvo que puedan acumularse.

O No limpies con materiales abrasivos, blanqueador o solventes.

O Almacena el columpio en un lugar seco y protegido cuando no esté en uso.

O Mantén el columpio alejado del fuego, el calor extremo, condiciones de congelamiento e inclemencias del tiempo como lluvia, granizo,
aguanieve, nieve o viento.

HOMEDEPOQT.COM

11
Por favor, llama al 1-888-628-1888 para mas ayuda.



¢Preguntas, problemas o piezas faltantes?
Antes de regresar a la tienda, llama al Servicio al Cliente.

1-888-628-1888
HOMEDEPOT.COM

Conserva este manual para uso en el futuro.



	HDD 2014 AI Steel solar swing_english 
	steel solar swing_pg01
	Steel solar swing_pg02
	Steel solar swing_pg03
	Steel solar swing_pg04
	Steel solar swing_pg05
	Steel solar swing_pg06
	Steel solar swing_pg07
	Steel solar swing_pg08
	Steel solar swing_pg09
	Steel solar swing_pg10
	Steel solar swing_pg11
	Steel solar swing_pg12

	steel solar swing_spanish
	steel solar swing_spanish 1
	steel solar swing_spanish 2
	steel solar swing_spanish 3
	steel solar swing_spanish 4
	steel solar swing_spanish 5
	steel solar swing_spanish 6
	steel solar swing_spanish 7
	steel solar swing_spanish 8
	steel solar swing_spanish 9
	steel solar swing_spanish 10
	steel solar swing_spanish 11
	steel solar swing_spanish 12




